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Cardiovascular agents

Cardiovascular agents

Product name Icon Ingredient Content Indication Dosage Package
100mg orally twice a day
. ! Reduction of the symptoms of intermittent | administered at least 30 minutes 30T
Cllotal Teb. Cllostazol 50mg claudication before or 2 hours after breakfast 5007
and dinner
- Acute Coronary Syndrome : 300mg
oral loading dose and then continue
Arterial thromboembolism prophylaxis at 75mg once daily 30T
Newpido Tab. e Clopidogrel 75mg (myocardial infarction prophylaxis, stroke | - Recent M, Recent Stroke, or 00T
prophylaxis, thrombosis prophylaxis) Established Peripheral Arterial Disease
. 75mg once daily orally without a
loading dose
) ) . ! ) ! ! 30T
Metazin Tab. Trimetazidine HCI 20mg Angina pectoris 1 tablet, 3 times daily 300T
) e ) starting dose : 2 mg, once daily
Lapine Tab. Lacidipine 4mg Hypertension (Daily maximum dose is 6mg) 90T
Losartan potassium 50mg ) : 30T
DHNP Losartan plus Tab. Hydrochlorothiazide 12.5mg Hypertension 1 tablet, once daily 300T
NP Forge Tab. Valsartan 80mg
5/80mg 5 Amlodipine 5mg
NP Forge Tab. —— Valsartan 160mg ) '
5/160mg u Amlodipine 5o Hypertension 1 tablet, once daily 28T
NP Forge Tab. Valsartan 160mg
10/160mg e’ Amlodipine 10mg
NP Star Tab. Telmisartan 40mg
40/5mg Amlodipine 5mg
NP Star Tab. i i
Te\mlsgrl.an 40mg Hypertension 1 tablet, once daily regardless of 30T
40/10mg Amlodipine 10mg meals
NP Star Tab. Telmisartan 80mg
80/5mg Amlodipine 5mg
Primary hypercholesterolemia 10 to 80mg/day in single or 2 307
Lovatadin Tab. ) Lovastatin 20mg : specifically hyperlipoproteinemia types divided doses (Daily maximum
J : 500T
llaor llo dose is 80mg)
Atorvastatin calcium 10.84mg | 1. Hypercholesterolemia,
Newtor Tab. 10mg o (As Atorvastatin 10mg) hyperlipoproteinemia, and/or - Initial dose : 10, 20 or 40mg, once
hypertriglyceridemia daily 30T
2. Reduction of reducing the risk of - Maintenance dose : 10 to 80mg, 100T
Atorvastatin calcium 21.69mg | cardiovascular events (myocardial once daily
Newdor Teb. 20mg (As Atorvastatin 20mg) infarction prophylaxis, stroke prophylaxis)
T Rosuvasiaiin calcium 10.40mg Hypercholesterolemia, - Initial dose : 5mg, once daily
Newsto Tab. 10mg @ (As Rosuvastatin 10mg) hyperhpoprotqnemwa, and/or - Malnlenance dose : 10mg, once 28T
hypertriglyceridemia daily

PRODUCT LIST | 2

Product name Icon Ingredient Content Indication Dosage Package
Enpitorin Tab. Simvastatin 10mg
10/10mg Ezetimibe 10mg 1. Primary (heterozygous familial and
nonfamilial) hypercholesterolemia . )
2. Mixed hyperlipoproteinemia, homozygous 11ablet, once daily in the evening 3ot
Enpitorin Tab. Simvastatin 20mg familial hypercholesterolemia (HoFH)
10/20mg Ezetimibe 10mg
Product name lcon Ingredient Content Indication Dosage Package
Grizide Tab. Gliclazide 80mg Insulin non—dependent diabetes mellitus \nnl\a\ dose : 40~80mg, 12 limes 301
daily 500T
B Glimepiride 2mg . g . ) . ’ 30T
Gerimet Tab., Metformin HCl 500mg Insulin non—dependent diabetes melitus 1 tablet, 1-2 times daily 00T
Product name Icon Ingredient Content Indication Dosage Package
Enpicept Tab. 10mg Donepezil HCI 10mg
Alzheimer's disease 510mg, once daily before 30T
bedtime
Enpicept Tab. 5mg Donepezil HCI 5mg
Acelyl L—camiine HO 500mg 1. Primary degenerative cerebral disease
Sporatin Tab. (As Acetyl L—carniine 500mg) 2 Degenerative dwgease caused by 1 tablet, 2-3 times daily 60T
cerebrovascular disease
Product name Icon Ingredient Content Indication Dosage Package
1. Adrenocortical insufficiency : adrenal
hyperplasia, primary adrenocortical insufficiency
(Addison's Disease), or secondary adrenocortical
. . insufficiency 10~120mg, once dalily in 1-4 divided 30T
Hytisone Tab. Hydrocortisone 10mg 2. Rheumatic disorders : acute gouty arthritis, doses 500T

ankylosing spondylitis, rheumatoid arthritis, post—
traumatic osteoarthritis, pseudogout, or psoriatic

arthritis
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Gastrointestinal agent

Product name

Icon

Ingredient Content

Indication

Dosage

Package

S—oem Tab. 20mg

(on

Esomeprazole 20mg

S—oem Tab. 40mg

Esomeprazole 40mg

1. Gastroesophageal reflux disease (GERD).

2. Helicobacter pylori (H. pylori) eradication in
combination with antimicrobial agent

3. Short—term treatment of frequent dyspepsia or
pyrosis (heartourn)

4, NSAID=induced ulcer prophylaxis or healing
(gastric)

5. Zolinger—Ellison syndrome

6. Upper Gl rebleeding prophylaxis after
therapeutic endoscopy

- 20~40mg, once daily
- Zolinger Ellison syndrome :
40~80mg, twice daily

28T

28T

DHNP Omprazole Cap.

Omeprazole 20mg

1.Short—term treatment of frequent dyspepsia or
pyrosis (heartburn)

2. Gastroesophageal reflux disease (GERD)

3. Duodenal ulcer

4. Long—term treatment of gastric hypersecretory
conditions, including Zollinger—Elison syndrome,
systemic mastocytosis, and multiple endocrine
adenoma syndrome

5. NSAD-induced ulcer prophylaxis

1 capsule, once daily

28C

Rapizole Tab. 10mg

Rabeprazole sodium 10mg

Rapizole Tab. 20mg

Rabeprazole sodium 20mg

1. Duodenal ulcer

2. Gastroesophageal reflux disease (GERD)

3. Pathological hypersecretory conditions
including Zollinger—Elison syndrome

4. Helicobacter pylori (H. pylori) eradication in
the treatment of patients with duodenal ulcer
disease, gastric ulcer, dyspepsia, or gastric
mucosa associated lymphoid tissue (MALT)
lymphoma

- Duodenal ulcer : 10mg, once daily
- GERD : 10mg~20mg, once daily

- Zolinger-Elison syndrome : 60mg,
once daily

- Helicobacter pylori (H. pylori)
eradication : 20mg, twice daily with
amoxicilin (1,000 mg twice daily) and
clarthromycin (500 mg twice daily) for
7 days

28T

28T

Camillan Tab.

Ranitidine HCI 168mg
(As Ranitidine 150mg)

1. Peptic ulcer disease (duodenal ulcer or
gastric ulcer) or gastritis

2. Gastroesophageal reflux disease (GERD)

3. Pathologic Gl hypersecretory conditions
such as Zolinger—Elison syndrome, systemic
mastocytosis, or multiple endocrine adenoma
syndrome

4, Erosive esophagitis

1 tablet, once daily

30T
5007

Newzantin Cap. 150mg

Nizatidine 150mg

1. Gastroesophageal reflux disease (GERD),
including endoscopically diagnosed
esophagitis (erosive and ulcerative
esophagttis) and GERD—associated pyrosis
(heartourn),

2. Duodenal ulcer

3. Active benign gastric ulcer

300mg, once daily or 150mg, twice
daily (morning and night)

30C
300C

JS Cimetidine Tab.

Cimetidine 200mg

1, Peptic ulcer (duodenal ulcer or gastric ulcer)

2. Gasfroesophageal reflux disease (GERD) or
esophagitis associated with gastroesophageal reflux
disease (GERD)

3, NSAID-induced ulcer prophylaxis

4. Pathological hypersecretory conditions including
Zolinger—Elison syndrome, systemic mastocytosis, and
multiple endocrine adenoma syndrome

2 tablets, twice dally or 4 tablets,
once daily at bedtime

1000T

Mucoran Tab.

Rebamipide 100mg

1. Gastric ulcer

2. Improvement of gastric mucosal lesions
(erosion, bleeding, flare edema) in the following
disease : acute gasiritis, acute exacerbation of
chronic gastritis

1 tablet, 3 times daily
(Gastric ulcer: morning, night, before
bedtime)

30T
500T

Levoran Tab.

Levosulpiride 25mg

Functional dyspepsia : Indigestion, abdominal
fullness, vomiting and irritable bowel syndrome

1 tablet, 3 times daily

30T
500T

Mosagatin Tab.

Mosapride citrate 5mg

Gastrointestinal symptoms associated with
functional dyspepsia : acid reflux, irritable
bowel syndrome and indigestion

1 tablets, 3 times dally (before or
after meals)

30T
300T

NP Ren Tab.

Artemisiae argyi folium 95%
ethanol ext.(20—1)

1. Gastriis
2. NSAID-induced Gastritis prophylaxis

1 tablet, 3 times daily

30T
500T
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Gastrointestinal agent m
9 M
(@)
Product name Icon Ingredient Content Indication Dosage Package ;
&
- Adults and children over 12 years =
. Fi Lactobecillus acidophilus 300mg | Acute diarrhea, irritable bowel syndrome, :300mg, -3 times dally 30C o,
Acitoba Cap. 300mg —‘ (1.0 X 10° as viable cell number s) | diarrhea by function colic disease - Children 8-12 years : 300mg, 500C =1
12 times daily o
=1
3
Newcon Tab., Calcium polycarbophil 625mg | Constipation, irritable bowel syndrome, diarrhea | 2 tablets, 14 times daily 301 -
e 500T ~
<
c
(7]
Digestive function disorder in gastroesophageal 30T 2
Tambutine Tab. 200mg Trimebutine maleate 200mg | reflux, hiatal hernia, gastroduodenitis and 1/2~1 capsule, 3 times daily 00T =3
gastroduodentis and gastroduodenal ulcer g’t
@
(0]
—
o
S~
Musculoskeletal agent Q
—
[}
3
Product name Icon Ingredient Content Indication Dosage Package o
=
o
] (7]
1. Painful muscle spasm : scapula symptom, 73
. ) periarthritis, back pain, ! 30T ~
Epison Tab. e Eperisone HCI 50mg 2. Spastic paralysis associated with nervous 1 1lel, 3 fimes daily 500T o)
system disease g
T,
=
[\V)
-
o
- -
Osteoporosis agent 2
(2]
<
@«
Product name Icon Ingredient Content Indication Dosage Package ‘BD
Cholecalciferol concentrated )
powder 56mg 1. Female post menopause osteoporosis
Cerobone Plus Tab. (As Chalecalciferol 5600 LU) (ireatment and prevention) 1 tablet, once a week aT
) - ) 2. Male osteoporosis
Risedronate sodium 35mg
Cholecalciferol concetrate
powder 63.33mg 1. Female post men se osteoporosis
Alobone Plus D Tab. (As Vitamin De 5,600 1.U) > v eaosfe% Orosigpa“ © osieopore 1 tablet, once a week 4t
Alendronate sodium 91.37mg ’ o
(As Alendronic acid 70mg)
LY )
lbandronate sodium Intravenous injection for 15~30
Enpibone Inj. monohydrate 3.375mg/3ml Female post menopause osteoporosis secaon dsOL(J)T 3 nlw Ceove o 3 monhs Tsyr.
(As Ibandronic acid 1mg/mL) g every
Product name Icon Ingredient Content Indication Dosage Package
) Mucolytic and expectorant agent for acute A ) 30C
Esten Cap. 300mg -_a_-n_ Erdosteine 300mg and chronic respiatory disease 1 capsule, 2-3 times daily 5000
Elpizin Tab. Levodropropizine 60mg Acute and chronic bronchitis 1 tablet, 3 times daily 330002
Mucolysis of viscous or inspissated mucous - Acute disease : (Adults) 200mg, 3
secretions in patients with pulmonary times daily
- . conditions (pneumonia, bronchitis, cystic - Chronic disease : (Adults) 200mg, 30C
Mucidin Cap. ZOOmg '- Acetylcysteine 200mg fibrosis, atelectasis due to mucous twice daily 500C

obstruction, and post—traumatic chest
conditions)

- Cystic fibrosis : (over 6 years)
200mg, 3 times daily
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Respiratory system agent Anti-infective agent m
P y sy g g m
(@)
Product name Icon Ingredient Content Indication Dosage Package Product name Icon Ingredient Content Indication Dosage Package ;
| 2
- Adults and children over 15 years Laryngopharyngits, acute bronchitis, tonsilis, o
) ) ) - 10mg, 3 times daiy bacterial pneumonia, mycoplasma pneumonia, §
Ivy leaf 70% ethanol fluid ext. Catarrhal bronchitis and chronic - Children 4-14 years : 100mg, twice enilal infection. venereal disease excludin -1 tablet twice dail =
Hederan Syrup 0 nflammatory bronchial Gi aal 500mL o ‘ _ 9 LV 9 . y 0T o
mg/mL inflammatory bronchial disease ally ) ! Roxitirocin Tab,. Roxithromycin 150mg gonococcal urethritis, furunculous and abscess - Pneumonia : 2 tablets, once daily 500T <
- Children 2-3 years : 50mg, 3 times , otitis media, sinusis, folliculitis, bail, carbuncle, before breakfast 7
daily lymphangitis (lymphadenitis), whitiow, purulent, ‘5,
perionychia, subcutaneous abscess ==
Pelargonium sidoides 11% - Aduls and chidren Over 12 years ‘3"
Newkamin Syrup ethanol ext.(1—8~10) - glycerin | Acute bronchitis A9m.L .8 t\mesédany . ! 500mL Otms_ m eda, preumona, \aryng‘qpharyrjg\t\s, ~
mixed soluion(82) 0.1716g/mL - Chl_\dren 6-12 years : 6mL, 3 I.\mes dq\y tonsilitis, bronchitis, pyelonephritis, cystitis - Adulls : 250mg, every 8 hours 300 >
e - Children 16 years : 3L, 3 times daily Cefler Cap, -m.l Cefaclor 250mg gonococcal urethritis, furuncle, carbuncle, _Children - 20m' kg, every 8 hours 500C =1
follicultis, celluliis, infectious atheroma, ’ 9/, y =4
- Adults and children over 6 years subcutaneous abscess, whitlow :_l’
Seasonal or perennial allergic rhinitis, : 1 tablet, once daily regardless of 20T - T - <‘_Dh
Levotizine Tab., Levocetirizine HCI 5mg chronic idiopathic urticaria, dermatitis and meals 3007 gonsﬂ\r\:\_ts_, phary;ng}ns, Iobﬁ_r pneulmomf;, " 250~500ma. 4 fimes il 300 Q
eczema with itching - Dose up/down appropriately by A ' ronchis, prostatis, cysiis, pyelonepfrs, ~500mg, 4 times daily or =
age and symplomsp prop Saidin Cap. 500mg . Cephradine 500mg urethritis, abscess, cellulitis, furunculous, 500mg~-1g, twice daily 500C 5
impetigo, ofitis media ~
1. Allergic rhinitis . : | ) )
5 Pergnnia\ |a|”|er ic thinitis - 1 tablet, twice daily 30T 1, Susceptible microorganisms : Staphlococcus :(3>
Azelas Tab Azelastine HCI 1m : erg ) ) ) - Bronchial asthma : 2mg, twice dail St i =
€ : 9 3. Ocular 9. Y aureus, Streptococcus pneumoniae,
. pruritus associated with allergic ! 300T : ie]
o conjunctivitis (after breakfast and before bedtime) Streptococcus pyogenes, Citrobacter <
sp., Enterobacter sp., Acinetobacter sp., o
Serratia sp., E. coli., H. influenzae, Klebsiella 30T g
Adults and Adolescents over 15 years Exen Tab Ofloxacin 100m neumoniae, Neisseria gonorrhoae, Proteus 36 tablets, 2-3 divided doses =
Montest Tab, 10m Montelukast 10m ! ‘ 28T . 9 p : g ) .
9 9 © 1 tablet, once daily mirabilis, Pseudomonas aeruginosa, Chlamydia 5001 >
Irachomatis 8
Montest Ch e T ! ) 2. Indication : Mide to moderate infection Q
ontes| ewable Tab. - ;} Montelukast 4mg 1. Asthma (freatment and prevention) Children 25 years : 1 tablet, once 8T caused by susceptible strains of the designated 8
4mg = 2. Allergic rhinitis daily miroorganisms, o
. 1. Infection disease by E. coli, Shigell, Salmobelle, >
Montest Chewable Tab. i i Montelukast 5m Children 6-14 years : 1 tablet, once o8T Citrobacter, Klebsiella, Enterobacter, Serratia, Hafnia, 3
5mg u & daily Proteus, Pseudomonas, Neisseria, Acinetobacter,
Streptococcus, Chlamydia, Staphylococcus,
o ] Corynebacterium, Bacteroides, Clostridium
1 | all hinit 1t . ! : ' .
tfeiteriz(;:])a alergic rhiniis (prevertion and - Children over 12 years and adults Eorosin Tab Ciprofloxacin HCI 291mg 2. Infection : respiratory infection, ear - nose - throat 122 tablets, wice dally between meals 30T
Mometasone furoate 2. Perennial allergic rhinifs : spray twice per each nostril once 140 p . (As Ciprofloxacin 250mg) infection, infection of oral - tooth - jaw, infection of kidney ' Y 500T
Momental nasal Spray 50meg/1dose 3 Preveniive herapy can be 24 weeks daily dose or urinary tract, genital infection including gonorrhea,
.- bétore planned date of pollen period - Children 2—11 years : spray once GIT infection, bile secretory duct infection, infection and
- 4 Nasal polyp n the aduls over 18 years per nostril once daily injury of soft tissue, bone and joint infection, infection
| of gynecology and obstetrics, septicemia, meningitis,
pertonitis, ophthalmology infection
.. . L . Infection of the respiratory fract, skin, soft tissue s . 30T
Antl_lnfectlve agent Levicin Tab. Levofloxacin 100mg and urinary fracl 1 tablet, 2-3 times daily 2007
Product name Icon Ingredient Content Indication Dosage Package
. Ottis media,sinusitis, laryngopharyngts, 1 1 1 Tl
Amociam Tab. 500mg amosin 250y | R IRSER I | e e dmescin Antipyretic, Analgesic, Anti-inflammatory agent
Pivoxyl sulbactam 250mg " . 300T
urethritis, wound infections
o Product name Icon Ingredient Content Indication Dosage Package
Amoxicillin hydrate 250mg
Amokcle Tab. 375mg Potassium clavulanate diiuted 212.73mg Ad ' 80T
. ¢ ults and children over 12 years or ) h toid arthrit rthrit ]
(As Potassium clavulanate 125mg) | - Acute/chronic bronchits, lobar and bronchial 40kg of body weight : 250mg as Loxpain Tab Loxoprofen sodium hydrate 68.1mg 2 Msﬁlg)a (a)lr(wjkj\og‘ns aopsé?%ayh'ﬂhsﬂ Zr(%i%ﬁ:erawe 1 tablel, 3 times dally 30T
pneumonia, empyema, lung abscess, tonsiliis, amoxicilin 3 times daily, dose up to [ ’ (As Loxoprofen sodium 60mg) arthris 'acule gout and dysmevnorrhoea' ' 300T
sl sinusitis, otitis media, cystitis, urethriis, 500mg as amoxicillin in case of severe ’
Amoxicillin hydrate 500mg oreohiic. seoiic st  veriod 9 V!
) ) pyelonephitis, septic abortion, puerperal perio infections .
Amokcle Tab, 625mg (PAotai)su:m c\vavu\anlate ?”we? 211%;3mg) sepsis, pelvic infections, chancroid, gonorrhea, 407 Mupain Tab, Acetaminophen 325mg 2 tablels, every 6 hours 30T
S Poassium clavuianale 1ema)| -y nauious and abscess, celullis, wound ' o Tramadol HCI 37.5mg ' 3001
infections, intraperitoneal sepsis, peritonitis,
Amoxicillin 40mg/mL osteomyeltis, sepsis, dental infections - Mild to moderate infections : 0.625mL/kg )
Amokcle Syrup = Clavulanate potassium - Severe inflectons : 1.125mL/kg daly in 2 50mL Mupain Semi Tab, Acetaminophen 162.5mg 4 1ablets, every 6 hours 3ot
—d 5.7mg/mL divided doses Tramadol HCI 18.75mg 300T
Moderate to severe pain
o7 Acetaminophen 650mg 307
Clamasin Tab. ‘ﬂ_ﬂ Clarithromycin 250mg Lower respiratory tract infection (LTR), Upper 00T Mupain ER Tab. e (IR 325mg, ER 325mg) 1 tablet, every 12 hours 1007
respiratory tract infection (URTI), Mycobacterium - Adults : 250mg, twice daily Tramadol HCI 75mg
infection by mycobacterium avium or mycobacterium - Eradication of helicobacter pylori:  —— -
intracellular, eradication of helicobacter pylori in 500mg, 3 times daily for 14 days 307 . . Acetaminophen 325mg 0T
Clamasin Tab. 500mg ) Clarithromycin 500mg duodenal ulcer pafients 00T Mupain Semi ER Tab. (IR 162.5mg, ER 162.5mg) 2 tablets, every 12 hours 00T
—_— Tramadol HCI 37.5mg
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Antipyretic, Analgesic, Anti-inflammatory agent

Product name Icon Ingredient Content Indication Dosage Package
1. Inflammation and pain associated with toothache
and trauma, back, sciatica, pain associated
Acefine Tab Aceclofenac 100m with postoperative. Perineal lateralis section and 1 tablet. twice dail 30T
. 9 postrartum and non—articular rheumatism ' Y 500T
2. Rneumatoid arthritis, ankylosing spondylitis,
osteoarthritis, scapulohumeral periarthritis,
1. Respiratory infection : laryngopharyngitis,
fracheitis, bronchitis 30T
Moruming Tab. J Morniflumate 350mg 2. Ear - nose - throat infection : pansinusitisd, oftis, | 1 tablet, twice daily 00T
tonsilitis, pharyngitis
3, Osteoarthritis
) . ” - Ostarthritis : 1 capsule, once daily
' Rheumatoid arthritis, osteoarthritis, ~ ! " ! 30C
Melokcam Cap. “ Meloxicam 7.5mg ankylosing spondlts dally Rheum_atqd arthritis, ankylosing 500C
spondylitis : 2 capsules, once daily
Product name Icon Ingredient Content Indication Dosage Package
1. Vaginal candidiasis
2. Oropharyngeal and esophageal candidiasis - Vaginal candidiasis : 3 capsules, once
3. Candida urinary tract infection, peritonitis, daily
and systemic, Candida infection including - Oropharyngeal and esophageal 300
Fuzole Cap, e -' Fluconazole 50mg candidemia, disseminated candidiasis, and candidiasis : 1 capsule, once daily for 100C
pneumonia 7-14 days
4. Crytococcal meningitis, Before prescribing - Onychomycosis : 3 capsules, once
fluconazole for AIDS patients with cryptococcal weekly
meningitis
- Vaginal candidiasis : 2 tablets, twice daily
1. Vaginal candidiasis - Pityriasis versicolor : 2 tablets, once daily
2. Pityriasis versicolor for 7 days
3. Mucocutaneous candidiasis. - Oropharyngeal candidiasis : 1 tablet, once
4. Oropharyngeal and esophageal candidiasis daily for 15 days 8T
|cozole Tab. ltraconazole 100mg 5. Onychomycosis due to dermatophytes (tinea | - Tinea corporis, tenia cruris : 1 tablet, once 1007
unguium) daily for 15 days
6.Systemic fungal infections : - Tenia manus, tenia penis : 1 tablet, once
aspergillosis, candidiasis, cryptococcosis, daily for 15 days
paracoccidioidomycosis - Onychomycosis : 2 tablet, twice daily for
3 months
Product name Icon Ingredient Content Indication Dosage Package
- Herpes zoster infection : 1 tablet, 3 times
1. Herpes zoster dally for 7 days
Famdiac Tab. Famciclovir 250mg 2. Genital herpes \r_wlecnon and inhibition of ~ Recurrent gonocoocal ifeciion : 1/2 21T
recurrent herpes simplex ) .
tablet, twice daily for 5 days
Product name Icon Ingredient Content Indication Dosage Package
[ 1. Cancer - Initial stage : Increase from series 0
) ’ 2. Prophylaxis of recurrent cancer after surgery step by step, 2-3 times a week by
b
Iscador M 0.01mg % Visoum Album (Meai) Soluble 3, Malignant disease of precancerous lesion in subcutaneous injection 7A

Extract (1—5) 0.05mg/mL

hemopoietic organ
4. Stimulation of marrow function

- Maintenance stage : Control
individually optimized dose to maintain
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Anticancer m
_|
(@)
Product name Icon Ingredient Content Indication Dosage Package >
=]
=
' =
el Viscum Album (Mal) Soluble f-f-
Iscador M 0.1mg : Extract (1—5) 0.5mg/mL " &
>
=]
QD
[ «Q
&
i Viscum Album (Mali) Soluble o
Iscador M 1 mg ; » Exiract (1-5) 5mg/mL e .
E_’.:
Vi Album (Mali) Solubl n3_)
iscum Album (Mali) Soluble
Iscador M 10mg s Exiract (1—5) 50mg/mL A g
15}
<
S~
>
o Viscum Album (Mali) Soluble 3
Iscador M 20mg b Extract (1-5) 100mg/mL A =
>
«Q
L
ll 1. Cancer - Initial stage : Increase from series 0 ~
) 2. Prophylaxis of recurrent cancer after surgery step by step, 2-3 times a week by >
Iscador Q 0.01 mg \ VISCEQA%E;%%%S) /?noL\ub\e 3. Malignant disease of precancerous lesion in subcutaneous injection A 2—
ac : 9 hemopoietic organ - Maintenance stage : Control _S‘
4, Stimulation of marrow function individually optimized dose to maintain Q
S~
| >
Vi Album (Quercus) Soluble 2
\ iscum =
Q
Iscador Q 0.fmg Extract (1—5) 0.5mg/mL " %
(@]
D
-~
| =
' &
=] Viscum Album (Quercus) Soluble =
Iscador Q 1mg A Extract (1—5) 5mg/mL " g
S
(@]
Q
f O
§ Viscum Album (Quercus) Soluble
Iscador Q 10mg Extract (1—5) 50mg/mL e
I
i Viscum Album (Quercus) Soluble
Iscador G 20mg ) Extract (1—5) 100mg/mL "
Product name Icon Ingredient Content Indication Dosage Package
Dupina Tab. @ Finasteride 1mg Male alopecia (1841 years) 1 tablet, once daily 30T
- Initial dose : 0.5mg/kg daily, depending
on the symptoms
. Severe recalcitrant cystic acne vulgaris - Maintenance dose : 0.5~1.0mg/kg daily, 30C
Acnon Soft Cap. . Isotretinoin 10mg (nodular acne) severe acne patients is 2mg/kg daly 100C

- Low dose is once daily and high dose is
twice daily with meals
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Urogenital system agent

Others

Product name Icon Ingredient Content Indication Dosage Package
- Dysuria due to BPH
_ 1. Dysuria due o benign prosiate “Initial dose : 1/2 tablet before bedtime
Tetrin Tab. 2mg Terazosin HC\v 2.347mg hyperplasia (BPH), neurogenic bladder “Mainlenance dose 5~10m, once daly 301
(As Terazosin 2mg) 2. Hypertension (mild to moderate) ~ Fypertension 1007
: Initial dose : 1/2 tablet before bedtime
-Maintenance dose : 2~10mg, once daily
1. Dysuria due to benign prostate 30T
Tarocin SR Tab. 0.2mg Tamsulosin HCI 0.2mg hyperplasia (BPH) 1 tablet, once daily 100T
2. Neurogenic bladder
Enpisca Tab. a Finasteride 5mg Benign prostate hyperplasia (BPH) 1 tablet, once daily 30T
1, Urinary incontinence (urgency and frequency
) . in unstable bladder conditions) ! 30T
Urofix Tab. Propiverine HCI 20mg 2 tdopahic badder nsiabiy 1 tablet, once daily 100T
3. Neurogenic bladder (detrusor hyperreflexia)
Product name Icon Ingredient Content Indication Dosage Package
Fluoxetine HCI 22.4mg 30C
Depren Cap. u--- k
(As Fluoxetine 20mg) Depression, obsessive—compulsive disorder 300C
(OCD), agoraphobia, bulimia nervosa, 20~80mg, a daily
) premenstrual dysphoric disorder (PMDD)
Fluoxetine HCI 11.2mg 30C
Depren Cap. 10mg - (As Fluoxetine 10mg) 300C
1 ) ) - Initial dose : 1 tablet, twice daily
Bupron Tab, eﬂu Bupropion HCI 100mg Depression - After 4 days : 1 tablet, 3 times daily 1007
Product name Icon Ingredient Content Indication Dosage Package
. Phentermine HCI 37.5mg ’ 30T
Fastin Tab. (As Phentermine 30mg) 1 tablet, once daily 1007
Short—term treatment of obesity, used as an
PTM Tab Phentermine HCI 18.75mg adjunct to behavior modifications including 2 tablets, once daily or 1 tablet, 1-2 30T
' (As Phentermine 15mg) dietary modification and appropriate daily 100T
exercise
Phentin Tab. Phendimetrazine tartrate 35mg 1 tablet, 2-3 times daily 3007
— Alginic acid 200mg ) )
. - Adjuvant therapy for weight loss by ’ .
Mermaid Tab, @ Carb;)ggirgrit%\ga\gjlose educion of food iniake 2 tablets, 3 times daily 300T
1 capsule, 3 times per day with each
Zerodown Cap. 60mg -_ Orlistat 60mg Obesity (including weight loss and main meal containing fat, taken during 84C
) ) ) I ) the meal or up to 1 hour after the meal
weight maintenance) in conjunction with
2Xreerd%c(aed—calor|e diet and appropriale 1 capsule, 3 times per day with each
Zerofat Cap. = Orlistat 120mg © main meal containing fat, taken during 84C

the meal or up to 1 hour after the meal

Product name Icon Ingredient Content Indication Dosage Package
Alcohol dependency combined with appropriated 30T
Narex Tab. b Naltrexone HCI 25mg management program and prevention blocking 2 tablets, once daily 100T
- effect of exogenic opioid
- Epilepsy : 1 tablet in the evening during
Topin Tab, 25mg Topiramate 25mg the first 1 week, and increase 25 to 50mg 30T
’ per day at the interval of 12 weeks, 100T
Prevention of epilensy. miaraine twice daily (recommended dosage as
PIERSy. mig single therapy is 100~200mg per day)
) ) - Prevention of migraine : 1 tablet in the 30T
Topit Tab. Topiramate 100mg evening during the first 1 week, and 100T
increase by 25mg at the interval of 1 week
Ephedrine HCI 25mg Mitigation of common cold symptoms (faucal
Cafurin S Tab. Caffeine anhydrous 25mg (throat), coughing, phlegm, chills, fever, 1 tablet, 3 times daily 300T
Acetaminophen 200mg headache, arthralgia, muscle pain)
) ) ) Obesity with pale skin tone, frequent fatigue
Naomi Tab. Banggi/Hwanggfiang Dried Ex. and sweating (poor elasticity in the muscle), 4 tablets, 3 times daily 360T
(7.52—1) 244mg .
arthralgia, edema
. - 30T
Histan F Tab. 16mg Betahistine HCI 16mg 00T
) ' ) o - Initial dose : 16mg, 3 times daily
Dizziness, tinnitus, hearing loss by Meniere's ) ;
) - Maintenance dose : 24~48mg, a
disease ]
' daily 30T
Histan F Tab. 24mg Betahistine HCI 24mg 3007
Pantethine 62.5mg 1. Improvement of hypercholesteremia
N Unsaponifiable Matter of 2. Mitigation of peripheral circulatory Adults : 2 capsules, 3 times dalily after
Chol-Down Soft Cap.. o soybean oil 100mg disorder (cold hands and feet, tingling) with meals 300C
Vitamine E(Tocopherol) 22.67 .U, hypercholesteremia
Safflower oil 333.33mg
(As linol 250mg) Improvement of lipid metabolism by obesity, 3 capsules, 3 times daily (30 minutes
Cholesten Soft Cap_ . Tocopherol acetate 6.67mg diabetic, primary hypercholesteremia before meals) 300C
Pyridoxine HCI 0.67mg
Following symptoms of patients with much
) abdominal subcutaneous fat and constipation: ) )
Cambel Tab. Bangpoongtongsungsan Dried Ext. sympiomatology of hypertension (palpitation, 2 tablets, 3 times daily before or 5007
(4.64—1) 237.5mg ) } X between meals
shoulder discomiort, flush), obesity, swelling,
constipation
1. Primary and secondary carniiine deficiency
Sy R 2. Myocardial metabolism disease by ischemic " oA
D—catin Tab. L—camitine 330mg heart disease : angin, acule myocardl 2~3g daily in 2-3 divided doses 90T
infarction
Mitigation of constipation and the following - Adults and children over 15 years : 1
Aloe extract 100mg symptoms by constipation: Anorexia capsule, 3 times daily
Mano-L. Tab. “ Magnesium hydrp x\dg 500mg (anepithymia), bloating, intestinal abnormal - Children 1114 years : 1 capsule, twice 400T
Ursodesoxycholic acid 10mg ) ) ;
fermentation, hemorrhoids dally before (between or after) meals
. Green tea powder 250mg Complementation of weight loss in obesity or N . .
Daien Cap, - - Orthosiphon powder 150mg over weight 1~2 capsules, 3 times daily 300C
1. Supply of vitamin Bs for the following
— Pregnancy - breastieeding period
S — Reduced physical strength during or after
) ) Folic acid 250ug ) . .
Vita B Tab, A Cyanocobalamin 5001 smkr_wgss_ _ . Adults anq ch\\dr_en over 8 years : 300T
u Pyridoxine HCI 50m 2. Mitigation of the following symptoms : 1 tablet, twice daily
9 commissural chelitis (angular stomatitis), cheiltis
(cheiliis grandularis), stometitis (canker sore),
glossitis (aphthous ulcer), eczema, dermaitis
Acute convulsive pain (hepatobiliary colic,
abdominal colic by reasons), abdominal 30T
Tiparon Tab. Tiropramide HCI 100mg convulsion and pain (renal colic, gastrointestinal | 1 tablet, 23 times daily 500T
dyskinesia syndrome, cholelithiasis, cholecystitis,
pain due to postoperative synechia)
Calcium citrate 750mg : ) )
) (As Calcium 0.158) Calcium deficiency and supply of ga\cwum: poor
Citracal F Tab. : growth of bone and teeth, prevention of rickets 2 tablets, once daily 3007

Cholecalciferol 4mg
(As Vitamin D 4001.U)

and supply of vitamin D
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Injections

Antipyretic, Analgesic, Anti-inflammatory

Product name Icon Ingredient Content Indication Dosage Package
Rheumatoid arthritis, osteo arthritis,
. Diclofenac B —dimethylamino ankylosing spondylitis, inflammation, pain 1 ampule a day, inject deeply on the
Cnac ln]' emb ethanol 90mg/2mL after surgery and injury, acute gout, upper hip 50A
nephritic and hepatic colic
Product name Icon Ingredient Content Indication Dosage Package
Brain blood circulatory disorder and
brain nutrition disorder (cerebrovascular Inject inframuscularly or intravenously
Gitako Inj, Ginkgo leaf extract 17.5mg/5mL | insufficiency), decline of intellectual and 5~10mL a day or inject intravenously 25A
L awareness ability, brain function disorder with 15mL every 2 days
dizziness, tinnitus
—
1. Primary, secondary carnitine deficiency
& jocar b deoser by | Py, sy canioe
- ina, Ul . o .
Mesocartin Inj. L—carnitine 2g/10mL myocardial infarction @f\uency - Iject Intramusgular\y or 10A
3. Carnitine deficiency in End Stage intravenously 2N_3g a day in adults
Renal Disease (ESRD) patients receiving throughout 2-3 fimes
— hemodialysis
1. Secondary symptom and metamorphosis or
degenerative brain—organic psychiatric syndrome
by cerebrovascular deficiency:
reduced memory, derangement, disorientation by
; - I reduced wilingness and spontaneity, reduced Inject intramuscularly or intravenously 1g
Forcecholine In. Choline alfoscerate 1g/4mL- wilingness and spontanetty, reduced concentration | per injection daily 104
2. Emotional and behavioral change: emotional
insecurity, sensitive to stimulation, indifferent to
- surrounding
3. Senile pseudodepression
Product name Icon Ingredient Content Indication Dosage Package
= Slowly inject intramuscularly or
‘ . Convulsion, eclampsia, electrolyte supply intravenously 1~5g, very slowly inject
ne—=vi Inj, u lagnesium sulfate 0.5g/5m ypomagnesemia), intramuscularly or intravenously 2~4g
Mine—M Inj = Magnesium sulfate 0.5g/5mL | (h ia). int larly or int ly 2 25A
-1 Spasticity of the uterus (parturifacient) throughout several times a day for
- electrolyte supply
Product name Icon Ingredient Content Indication Dosage Package
Cyanocobalamin 5ug Biotin 60ug ’ .
Folic acid 400ug Tocopherol ) _— Adults an_d Ch".d ren O.V (_er 1 years_. .
acetate 10ng Dexpanthenol 15mg 1. Maintenance therapy of the vitamins for after melting this medicine by putting it
Nicotinic acid amide 40mg patient who nutrients are supplied with fluid into 5mL distiled water for injection by
Ascorbic acid 100mg 2. Prevention of vitamins deficiency for the gently shaking, mix it in 500~1,000mL
Multivita Inj. Riboflavin sodium phosphate 3.6mg | following diseases (excluding vitamin K) of glucose injection solution, saline 10V

Thiamine HCI 3 81mg
Pyridoxine HCI 4.86mg
Ergocalciferol 5ug(2001U)
Retinol palmitate 1.815mg(3,300IU)
/imL

— Surgical surgery, severe burn, fracture
and other injuries
— Severe infection, coma

or equivalent injection solution for
infravenous injection within 5 minutes,
and inject by intravenous infusion
once daily
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Vitamins

Product name Icon Ingredient Content Indication Dosage Package
|| Pantothenic acid deficiency (treatment and g‘éecgérg;:g;z‘ﬁ%ai%g; i?tgﬁguzzu
i ) . ad — Y,
Pentavita Inj. o Dexpanthenol 500mg/2mL pfrever:n(t)r? ) .SUDD.Z Tor(jlqcreaf?e_d ?QT‘T d ' for postoperative paresis of intestine, 50A
? of pantothenic acid and insufficient intake o inject 50-500mg 1-3 times dally, it
| | pantothenic acid from meals necessary increase up 1o 6 times
é ng:ﬂs;)dzﬂig;céruﬁ??;s%daggman d of Adults : Inject on the subcutaneous
Furmine Inj, 5mg ! Fursultiamine HCI 54.6mg/10mL vitamin Bl and insuiicient intake of vitamin B E;fcle or intravenously 5~100mg 10A
- from meals /
_:. Vitamin B6 deficiency (treaiment and ;
. . F. o prevention), supply for increased demand of !nject on he subcuaneous muscle or
Hexavita |ﬂ]_ . Pyridoxine HCI 100mg/2mL vitamin B6 and insufficient intake of vitamin |ntrayenous\y 10~100mg throughout 50A
q‘.- 12 times daily
B6 from meals
l DaehanNewoharm Vitamin C deficiency (treatment and Inject on the subcutaneous muscle or
Vitamin C Injection 10g b Ascorbic acid 18@ /20mL prevention), in case of increased demand of | intravenously 50~1,000mg throughout 10V
= vitamin C once daily or several times a day
—
5 - Adults : Inject intramuscularly
200,0001U
o . : vitamin D deficiency (treatment and - Adolescents : Inject intramuscularly
Vita—D Inj, Cholecalciferol 5ng (200,000IU)/1mL orevenion) 200,000 5A
- Elderly people : Inject
intramuscularly 100,0001U
Product name Icon Ingredient Content Indication Dosage Package
- Selenious acid 327ug ) . .
Chromic chioride hydrate 205ug Supply of trace element (zinc, copper, Use by doctor’s prescription :
MultiTrace Inj. E Cupric suliate pentahydrate 15.7mg mangan, chrome) in the form of intrajugular however, confirm the microelement 10V
== Manganese sullate monohydrate 308mg | nutrition supply amount in plasma to control dose
] Zinc suliate heptahyarate 439mg /10mL
o Selenium supplementation in total parenteral Metabolcally stable aduts: nject 2040
Selen Inj. b : Selenious acid 654ug/10mL nutriion (TPIEJ))D P g of selenium a day during TPN this 10V
=} drug includes 40 ug/mL of selenium)
1. Torsade de pointe
= 2. Acute hypokalemia accompanying
i hypomagnesemia Tor: (S -
; ) sade de pointe : slowly inject
DANP Magne8|um Magnesium chloride 1g/10mL 3. Magnesium supplementafion for intravenous\yp 8mmol of myagries'\um 10A
Chloride Inj, 10% = unbalanced electrolyte (16g of ium chloride)
’ -~ 4. Magnesium supplementation in TPN ‘69 o magnesium chiorice
! 5 Preeclampsia (gestosis) (freatment and
prevention)
- Zi [fate hydrate 22
- h — inc sulfate hydrate 22mg
Zinc Inj. 5mL B (As Zinc 5mg) 1oV
b . o Metabolically stable TPN patients:
‘ Zinc supplementation in TPN 25~dmg dally
. . — Zinc sulfate hydrate 44mg
Zinc Inj, 10mL ﬁ (As Zinc 10mg) 0V
Product name Icon Ingredient Content Indication Dosage Package
& Improvement of menopausal disorder Inject hypodermicaily 2mL per
Placein M Inj, Placenta extract 2mL/2mL P P injection, 3 times a week for 2 weeks 10A

symptoms

(total 6 times)
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Non Steroidal Anti-inflammatory

Health supplement

Product name Icon Ingredient Content Indication Dosage Package Product name Icon Ingredient Content Indication Dosage Package
Acute neuritis, multiple neuritis, sciatic . . o o . 100
neuralgia, rheumatoid cervical syndrome, et nramUseuary or ravenous Ascorbic acid 3g | [ mesemeglT Ascorbic acid 3g Supply of ascorbic acid Take with water or beverage Pouches

Bicolamin Inj. 1 Hydroxocobalamin 5mg/2mL | radiculalgia, adhesive capsuliis, gastriis, o#w oo dai Y y 50A

: neuralgia by cancer or injury, neuralgia by v

1 : shingles and migraine fy %

- Ultra fine ascorbic acid e ——- R Ascorbic acid 3g Supply of ascorbic acid Take with water or beverage Pouches

MSM TR MSM(Methyl sulfonylmethane) 2g Assistance for joint and cartilage health Take 1 pack (2g) with water, once daily Poch?wes
Assistance for joint and cartilage health,
O MSM(Methy! sulfonylmethane) 750mg effective relief of neuralgia, removal of ;
thers SUper MSM Protocol Vitamin C 300mg extensive free oxygen radicals, supply of 2 tablels, once daly 1807

ascorbic acid

Product name Icon Ingredient Content Indication Dosage Package

[Vitamin C] Necessary for the formation of
connective tissue and function maintenance,
- Adenosine triphosphate disodium Improvement of hepatic function in . . ) Ani Vitamin C, Magnesium oxide, necessary for iron absorption, necessary to
* : iplus Cap. ) ) 1 capsule, BD 120C
ENG Ini trinydrate 21.96mg/2mL myasihenie, heart failure, chronic infection ::ﬁﬁ:rgigggir'ﬂyzd;"amgf;“fgén on P P - Crystaline celllose, L=Tyrosine | profect cels from harmiul oxygen
I 2 (As Adenosine triphosphate after by head injury, accommodative ) | ol Ity oy 9 Z i J [Magnesium] Necessary for energy use,
& disodium 20mg) asthenopia nnormat aduls 1= times dally necessary for nerve and muscle functions
E Adults : Inject intravenously or through o
) Ammonium Glycyrrhizinate 26.5mg Complementation of rash intravenous drip 2~20mL per injection, [Vitamin B] Necessary for carbonydrate
Lycoris Inj Giycine 200mg albrti i Toubl, acicton, mprovemen | 07CE GBI, or chronic er e, 50A Fe enerdy eEb0em i
Y I g! Cysteine Hydrochloride Monohydrate of hg i funciions in chronic I‘\VSr discase inject 40~60mL per injection once daily. Viamin 8 Nirste. Viamin & _[\/\tam\n Be] Necessary for creafing energy
i 10mg/10mL P In case of increasing dose, do not amin & Ritrate, viamin in 'the vbodv ' '
e exceed maximum 100mL a day vna.m\n Bs HCL, vnam\n C [\/\tam\n_ Bs] Ngcessary for using prol_em _ _
Carboglu—X Cap_ - Crystalline cellulose, White Kidney | and amino acid, necessary to maintain the 2 capsules, twice daily 300C
: o Bean extract, Citrus Unshiu Peel normal homocysteine level in blood
i (S_utpp\y for \Ecrgasle‘dbde)minq r:)t th\(;ot\c acid extract, Mik calcium [Vitamin C] Necessary for the formation of
intensive physical labor), Leigh syndrome ' ) ) o i ;
! ) o n ) Iniect 10~25mg intravenously in adults connective tissue and function maintenance,
Cindella Inj. 5 Thioctic acid 25mg/5mL (subacute necrolic encephalomyeits), addiciive O# ce oy g nravenously n &cu 10A necessary for iron absorplion, necessary (o
al (by streptomycin and kanamycin) and noise protect cells from harmiul oxygen
1 induced (occupational) internal ear deafness
Thioctic acid tromethamine For severe case, inject infravenously
Lipoic Inj, 476.4mg/12mL Mitigation of diabetic polyneuropathy 600mg of thioctic acid daily for 2~4 10A . .
z (As Thioctic acid 300mg) weeks, and afterwards 600mg daily M ed |C al deV| Ce
=1
, Product name Icon Ingredient Content Indication Dosage Package
Bione In;. E Glutathione(reduced) 600mg 10V
— Lafilere MAX l = I Hyaluronic acid 20mg Temporary improvement of facial wrinkles LC{_?:L:S{O the dermal layer of faciel 1.1 mbL/s
Prevention of neurotic disease by cisplatin For severe case, inject iniramuscularly
Luthione |n], E Glutathione(reduced) 600mg or similar chemical category therapy or through mtravemous drip 10V
k 600~1200mg daily
- . - 9-Pin Needle Injector exclusively for Hyaluronic acid
— SSONDAR M8 Injector - Needle Size: 32G injection 58l
Luthione Inj, 1200mg Glutathione(reduced) 1200mg 10V
. . Polydeoxyribonucleotide ) ' . Inject intframuscularly or hypodermically 1 Ot h e r d ru g
New—DN Inj. VB sodium 5.625n0/3mL Wound by skin graft and tissue restoration viel daly 10V
Product name Icon Ingredient Content Indication Dosage Package
Increase of permeability in hypodermic During hypodermic infusion
injection or inframuscular injection, local (hypodermoclysis): Melt 1 vial into 1mL he o 025066
Liporase Inj Hyaluronidase 1,500 L.U. anesthetic and hypodermic infusion of injection solution or saline, inject to 10V Lidocan Cream 1 Lidocaine 96m i i fivi i s oiniment, apply 0.250.669
B . g g n a/g Reduction of tactile sensitivity of the penis ) ; 500g
_! resorption of excessive body fluid and blood a relevant area before hypodermic - (as lidocaine, apply 23~62mg)
- exisling excessively in a tissue infusion 3

PRODUCT LIST | 14

PRODUCT LIST | 15

=)
[0}
o
ok
>
w
=
o
3
-
(]
=
o
Q.
e
>




New Platform for Life Care

DYehem

Headoffice (R & D) : 66 Pharmaceutical Industries Complex 1—gil Hyangnam—eup, Hwasung—si, Gyeonggi—do, Korea
Seouloffice : 61 Namhyeon 3—gil, Gwanak—gu, Seoul, Korea, 08806
TEL : +82 2 581 2333



